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Over pressure

External leakage test
Durability test

Corrosion resistance test
Vibration resistance test

Nature of Inspection:
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This is to report that we, TUV SUD Industrie Service GmbH Shanghai Office at the request of
FITOK INCORPORATED conducted the following inspections according to drawing list (see
annex 3) provided by manufacutuer with order no.: 748295765.

1. Over Pressure

The over pressure test is performed on the lab of FITOK, the detail is showed in chapter 5.10f
annex 1, the result is conform to the request of Annex 5A over pressure test of ECER110.

2. External leakage test
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The external leakage test is performed on the lab of FITOK, the detail is showed in chapter 5.2 %
of annex 1, the result is conform to the request of Annex 5B of ECER110. ;
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3. Durability test

The Durability test is performed on the lab of FITOK, the detail is showed in chapter 5.3 of an- /
nex 1, the result is conform to the request of Annex 5L of ECER110.

4. Corrosion resistance test

The corrosion resistance test is performed on the lab of FITOK, the detail is showed in chapter
5.4 of annex 1, the result is conform to the request of Annex 5E of ECER110.

5. Vibration resistance test

The vibration resistance -té%iqg;g ormed on the lab of FITOK, the detail is showed in chapter
5.5 of annex 1, thte/ﬁgﬁmti onforfy to the request of Annex 5N of ECER110
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annex1-ECER110 Test Report
annex2-Test equipment data sheet
annex3-Drawing list for test samples





